Y —

PARTS LIST
IN—IY) X

JW-8BLA-30-3
JW-28BLA-30-3

sl

SEIKO SEWING MACHINE CO., LTD.







EPN

CONTENTS

Page
E*&\ _t*& ....................................... 1’ 2
FACE PLATE, ARM TOP COVER
?Eﬁi*g\ q:;qii*,g ....................................... 3’ 4
PRESSER BAR, VIBRATING PRESSER BAR
fﬂi\ /\_*/|$j°_lj_ ....................................... 5 6
THREAD TAKE-UP LEVER, HAND WHEEL
J:EH]\ j"_IJ_ ....................................... 7.8
ARM SHAFT, MACHINE PULLEY
53!4"&7—'s ﬁl,)iﬂi ....................................... 9. 10
FEED DOG, FEED DRIVING ROCK SHAFT
jJ?iﬁ'(E)s_FEEI ....................................... 11'12
HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT
jj7j:-é|\ (Z‘E) ....................................... 13, 14
HOOK SADDLE (LEFT)
Eﬁ;*}i ....................................... 15, 16
TENSION BRACKET
Eﬁ%*&(,j\) ....................................... 17, 18
TENSION BRACKET (SMALL)
?Eﬁi*ﬁj(*ﬁ/\;l"\ %%:&g .................................... 19’ 20
PRESSER BAR SPRING, BOBBIN WINDER
N’E:‘ﬁ'ﬂ ....................................... 21, 22
ACCESSORIES 1
N-E;Iﬁl:lz ....................................... 23’ 24
ACCESSORIES 2
gu%;ﬁlﬁ ....................................... 25, 26
PARTS AVAILABLE AT EXTRA CHARGE
/7-_:/§§ ....................................... 27, 28

TABLE OF GAUGE PARTS




miR. _E#x. FACE PLATE, ARM TOP COVER




miR. _E#x. FACE PLATE, ARM TOP COVER

omES |[2|s|HE
No. Tls & £ DESCRIPTION

PARTS No. |2 | 8 [QTY

| |

1 | 70079 * | * 1 | @k FACE PLATE
2 11570 * | % 1 | @tkiEHRL THUMB SCREW 13/64X32 L=7
3 70080 * | % 1| EmiRRE FACE PLATE THREAD GUIDE
4 10597 * | * 2 | miRAELESHRL SCREW 1/8X40 L=3.3
5 |18004 * | % 1 | E#R(18) ARM CAP (REAR)
6 |10704 * | % 1 | B4Rl SCREW 3/16X28 L=6.5
7 10703 * | % 1 | EHRDvr— WASHER
8 19106 * | * 1 | AAILEUH() LUBRICATING OIL CUP (REAR)
9 |7041 * | * 1 | A4 Ea09 (%) EHHL SCREW 1/8X44 L=7
10 | 18104 x| x| 1 | AAIUNEVH () TTILE OIL PAD
11 | 60004 * | % 1| s OIL WICK
12 18108 * | * 1| Es OIL WICK
13 |70182 * | * 1| s OIL WICK
14 170187 * | * 1 | E=—«47F VINYL TUBE
15 | 70614C * | 1 | REELHRAFGH) BOBBIN WINDER TENSION BRACKET COMPLETE
16 | 150326 * | * 1 | R&E=LFAFOE TENSION STUD
17 |8077 x| x| 2 |FHFM TENSION DISC
18 20020 * | % 1 | —m TENSION RELEASE DISC
19 |70095 * | % 1 | B&ERT)VT TENSION SPRING
20 | 20021 * | 1 | %E&FHFO—LvybF vk (A) | TENSION THUMB NUT (A)
21 120025 O 1 HREZLRFAFELRENT TENSION STUD THREAD GUIDE
22 | 10652 * | * 1 | RAFOLEFVE NUT
23 | 70081 * | 1 | EHR(ED ARM CAP (FRONT)
24 | 10704 * | * 1 | ERERLC SCREW 3/16X28 L=6.5
25 110703 * | * 1 | ERDvr— WASHER
26 |70082 * | % 1 | AL a25 (B LUBRICATING OIL CUP (FRONT)
27 |70115 * | * 1 | AAILEUY(FD) FzILk OIL PAD
28 | 70180 * | * 1| Es OIL WICK
29 |70185 * | * 1 |E=Z—nisg7 VINYL TUBE
30 |70111 * | % 1 | R&ERBNT BOBBIN WINDER THREAD GUIDE
31 |8040 * | * 1 | RE&ERBTIEHRLE SCREW 9/64X40 L=8
32 |30025 * | % 1 | Ty — WASHER
33 | 70092 * | * 1| 7—LGhiz ARM OIL PLUG
34 | 70669 * | - 1 | &R THROAT PLATE

70770-04 - x| 1 | &tk 1/47 THROAT PLATE 1/4”
35 | 6031-01 K 1 | #ikiEHRL SCREW 11/64X40 L=8.3

6031-01 -1 2 | &#HRiEHRL SCREW 11/64X40 L=8.3
36 |73007 - | * 1| #HiRikHHRL SET SCREW 11/64X40 L=5.4
37 | 73008 - | * 1 |Ev THROAT PLATE STOP
38 |70119 * | - 1 | AR(E) BED SLIDE (LEFT)

70218 - | * 1 | AtR(E)1/47 BED SLIDE (LEFT) 1/4”
39 | 70120 * | - 1 | AR(A) BED SLIDE (RIGHT)

70224 - | % 1 | ARG 1/47 BED SLIDE (RIGHT) 1/4”
40 | 10667 * | % 1 | ARE> BED SLIDE STOP
41 110668 * | % 1 | BARAT)VYT BED SLIDE STOP SPRING
42 | 73011 - | % 1 | ZUR BED SLIDE (FRONT)
43 | 13085 - | * 1 | ZLiR1ESHHRLC SCREW 13/64X32 L=4.3
44 | 73003 x| x| 3 | EAHAYT(D10) BALL OILER (®10)
45 | 30046 * | * 1 | 7—RE1EHRL SCREW M4X0.7 L=4
46 |30137 * | x| 2 | RMEZZHEWA) MACHINE SUPPORTING BOLT
47 | 143657 * | * 1 | R&EZERFSFUb RATCHET
48 | 153672 * | 1 | #&FHFO0—L vk vk (B) | TENSION THUMB NUT (B)
49 |70214-01 * | % 1 | ZURRATIVY SPRING
50 |73011C * | % 1 | EZLIR-RT)U5 ($0) BED SLIDE (FRONT) & SPRING




Wz, iRz 4E PRESSER BAR, VIBRATING PRESSER BAR

-30-3

28BLA-30
-8BLA-30-3

_ >29

G
-28BLA-30-3
-8BLA-30-3

> ]

]
hl;
0 |

L




Rz #E., Rz 4#E. PRESSER BAR, VIBRATING PRESSER BAR

@ =
BRES |I|g|HE
™ |
No. s &R % DESCRIPTION
— m
PARTS No. 2|5 QTY
1 [70027 * |- 1 [#4#ELE NEEDLE BAR ROCK FRAME
70201 - x| 1 |EELE NEEDLE BAR ROCK FRAME
2 | 70028 * | *x 1 |#ELEEY NEEDLE BAR ROCK FRAME HINGE STUD
3 |10728 * [ x| 1 | . . OIL WICK
4 170029 x| x| 1 |#ELEEVIEHRL SCREW 6.75X24 L=195
5 |70022 x| x| 1 |EHEREE NEEDLE BAR CONNECTION STUD
6 |10726 * | * 1 AR OIL WICK
7 10532 * | x| 2 |EEREEFHRLC PINCH SCREW 5/32X40 L=9
8 |70023 * |- 1 |&t4E NEEDLE BAR
70230 - x| 1 |88 1/4 NEEDLE BAR 1/4
9 |N3329 x| -] 1 |8 DYX3 #29 NEEDLE DY X 3  #29
N3329 - %] 2 |& DYX3 #29 NEEDLE DY X 3  #29
10 | 70025 * | - 1 [#fEHAL SCREW 3/16X32 L=5.5
70025 -1 %1 2 |&iESHHRL SCREW 3/16X32 L=5.5
11 | 70030 * | x] 1 — NEEDLE BAR LOCK FRAME POSITION BRACKET
12 |11073 * x| 1 [47—=ILiEHRL SCREW 11/64X32 L=11
13 | 70024 * | - | 1 | EERE NEEDLE BAR THREAD GUIDE
14 |10534 * | - 1 | EERE SCREW 2.25X48 L=2.6
15 | 70006 * [ x| 1 |ERN? PRESSER BAR POSITION GUIDE
16 | 10761 * | x] 1 %Mﬁm&mb SCREW 6.75X24 L=11
17 | 10538 * [ x| 1 [HAREAL(L) PRESSER BAR BUSHING (UPPER)
18 | 10761 * | x| 2 [FHREBEALIEDHRAL SCREW 6.75X24 L=11
19 | 70032-A * | x| 1 #zﬁ%%m PRESSER BAR POSITION GUIDE LEVER
20 | 10662-A * | * 1 |#EHl PINCH SCREW 9/64X40 L=6.5
21 | 73012 * | x| 1 |HAEBERESE PRESSER BAR LIFTING BRACKET
22 | 73013 * | x| 1 |#BzEaEiHnal PINCH SCREW 11/64X40 L=14
23 | 10548 * | x| 1 |HABESERALEDRL SCREW 6.75X24 L=8.1
24 | 70034 * | x| 1 |[HABEEESIDY PRESSER BAR SPRING BRACKET
25 | 70035 x| x| 1 |[HaERUUIHERL PINCH SCREW 3/16X32 L=13.7
26 | 10538 * [ x| 1 [BREAL(E) PRESSER BAR BUSHING (LOWER)
27 | 70031 | x| 1 [HRE PRESSER BAR
28 |70378 x| x| 1 |HRERILE— HOLDER
29 | 70114 x| - 1 |9MEZ LIFTING PRESSER FOOT
70270 - 1 |9z 1/4 LIFTING PRESSER FOOT 1/4
30 | 70379 x [ x| 1 |HREHRILE—1HRL PINCH SCREW 3.4X36 L=10
31 [20272 | x| 1 |[HAZBRLE—EHRCFYE | NUT
32 | 10677 x| x| 1 | Tyir— WASHER
33 | 70014 x| x| 1 |EEZAHE . LIFTING ECCENTRIC
34 | 10754 * | x| 1 |HEE@Z5EMHAL PINCH SCREW 6.75X24 L=16
35 | 70015 * | x| 1 |1EE LIFTING ROCK SHAFT
36 | 10514 x| x| 2 |HEEHAZIL LIFTING ROCK SHAFT BUSHING
37 | 15053 x [ x| 1 |HEEHEVRL SCREW STUD
38 |10728 x [ ] 1 ES . OIL WICK
39 [10517 |+ 1 |[HEEEZRLCFVb NUT
40 |70038 [+ 1 [$DFER(K) LIFTING BELL CRANK LINK
41 | 70036 [ x] 1 |[$DF LIFTING BELL CRANK
42 118480 [ | 1 [SDFLDR SCREW 11/64X40 L=8
43 | 70037 x| x| 1 |<DFEFE () VIBRATING PRESSER BAR CONNECTING LINK
44 | 70039 x| - 1 |PEAE VIBRATING PRESSER BAR
70202 - x| 1 [RExE VIBRATING PRESSER BAR
45 110728 x| - 1 |ES_ OIL WICK
46 | 70671 x| -1 1 |9HZ VIBRATING PRESSER FOOT
70682-04 - x| 1 |$HZ 1/47 VIBRATING PRESSER FOOT  1/4”
47 | 141158 x| x| 1 |FHALEDHRL SCREW 11/64X40 L=7.3
48 |70219-01 x| -1 1 |Z4>A—H—K FINGER GUARD
70219-02 -\ x| 1 |Z4>H—H—K 1/4” FINGER GUARD 1/4”
49 |8111 * | x| 1 74.1/73 —H—KRiEoHRhl SCREW 1/8X44 L=3.6
50 | 70056 x| x| 1 [EREEDFE NEEDLE BAR ROCK FRAME CRANK
51 | 10522-A x| x| 1 | BEELE5EML SCREW 6.75X24 L=14
52 | 13134 * [ x| 1 [EFEOVRERL HINGE SCREW 6.75X24 L=12
53 |10586 [ x| 1 |EEOYRERQLT VR NUT
54 | 70055 x| x| 1 | EZEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
55 [70188 s | x| 1 |3 VINYL TUBE
56 |11876C [« 1 [EEYEAEGD) SLIDE BLOCK COMPLETE
57 [11877 [ x| 1 | EBYEBE SLIDE BLOCK
58 | 11876 x|+ 1 [EBYEBEEVRL SLIDE BLOCK STUD
59 | 10581 [+ 1 | EZYFEHEEDRCEDNRL | SCREW 7/32X32 L=7
60 | 70032-AC x| x| 1 |HABERGD PRESSER BAR POSITION GUIDE LEVER COMPLETE
61 | 73012C x| | 1 |HAERE-RLGED) PRESSER BAR LIFTING BRACKET COMPLETE
62 | 12694 * | * 1 M7=y dv— WASHER




X#FE. /\>vFF—1)—/ THREAD TAKE-UP LEVER, HAND WHEEL




X#E. /\vFF—1)—/ THREAD TAKE-UP LEVER, HAND WHEEL

DRBES |I|s|#E
No. Tls & £ DESCRIPTION

PARTS No. |2 | 8 [QTY

| |

1 | 70018 x| x| 1 | X THREAD TAKE-UP LEVER
2 |70019 x| x| 1 | XKEEY THREAD TAKE-UP LEVER HINGE STUD
3 |11042 x| x| 1 |ms OIL WICK
4 |[10571 x| x| 2 | XEEVLESHRL SCREW 6.75X24 L=20
5 |20172 x| x| 2 | 7P—LdLig CAP
6 |70020 * | x| 1 | XfFaE THREAD TAKE-UP LEVER DRIVING STUD
7 |10728 x| x| 1 |:ms OIL WICK
8 |70021 * | x| 1 S ELE NEEDLE BAR CONNECTING LINK
9 |70017 * | %] 1 IS 9F—av A NEEDLE BAR CRANK
10 | 70399 * | x| 1 fIERHIL SET SCREW 6.75X24 L=18
11 | 10524-G x| x| 1 | fIERDALCLESHRL SCREW 6.75X24 L=6.5
12 |10571-G x| x| 1 | DAL SCREW 6.75X24 L=20
13 | 10523 * | x| 1 stiEEsEE Y NEEDLE BAR CONNECTING LINK STUD
14 | 10726 x| x| 1 | OIL WICK
15 | 10524 [+ 1 | #EERBEVEDHRL(R) SCREW 6.75X24 L=6.5
16 | 70016 * | x| 1 | $HEEFE EHRL(5E) SCREW 6.75X24 L=35
17 | 10563 * x| 1 | EEARIL(BDT v v— WASHER
18 | 70007 * | x| 1 LEAARJL (AT) ARM SHAFT BUSHING (FRONT)
19 | 10729 C3 I R T I i OIL WICK
20 | 10725 * | x| 1 LEAARIL (BT 7TILE OIL PAD
21 | 10571 * | x| 1 LEAZ)L (BT LLH L SCREW 6.75X24 L=20
22 | 70013 * | x| 1 iz ETFHL FEED DRIVING ECCENTRIC
23 |10639-G * | x| 1 PR ETAHLGERNIL | SET SCREW 1/4X32 L=8
24 |10766-G x| x| 1 | DAL SCREW 1/4X32 L=7
25 | 70012 * | x| 1 | BEHEOUR LIFTING ECCENTRIC CONNECTION
26 | 70112 x| x| 1 | R&EXYV— BOBBIN WINDER DRIVING GEAR
27 | 10766 x| x| 2 |wHRL SCREW 1/4X32 L=7
28 | 70009 * | x| 1 L ERRREAR)IL (FIT) ARM SHAFT CENTER BUSHING (FRONT)
29 | 10725 * | x| 1 LEAREARIILDIILE OIL PAD
30 | 10522 x| x| 1 | EEREAZILIEDHRL SCREW 6.75X24 L=14
31 | 70046 * x| 1 | K¥v— HAND WHEEL DRIVING GEAR
32 | 70040 * | x| 1 REV—ILGIERORL SET SCREW 1/4X32 L=13
33 | 12388 x| x| 1 | K¥v—1tHil SCREW 1/4X32 L=13
34 | 35405 x| x| 1 | /hEy— ARM CROSS SHAFT GEAR
35 | 10658 * | x| 1 | /hFry—ikHRl SCREW 1/4X32 L=55
36 | 10566 * | x| 1 | fERDAL SET SCREW 1/4X32 L=5.5
37 | 10577 * x| 1 | A\URT—)—ghiEHRl SCREW 6.75X24 L=11
38 | 70043 * x| 1 | \UFT=)—RIDA2IL ARM CROSS SHAFT BUSHING
39 |10725 x| x| 1 | 2TILk OIL FELT
40 10519 * | x| 1 | AURT=)—RDAZLIESHHRRL | SCREW 6.75X24 =175
41 |35412 * | x| 3 | 9ZVFRI)UITEY HAND WHEEL DISENGAGING SPRING PLUNGER
42 |35413 x| x| 3 | 9SYFRI)VYT HAND WHEEL DISENGAGING SPRING
43 | 70041 x| x| 1 | N\URT—1— HAND WHEEL
44 | 35407 x| x| 2 | "NURFT—1)—Rbwsi—HL | SCREW 1/4X32
45 | 70044 x| x| 1 | "\YRT=)—959FR HAND WHEEL ENGAGING PLATE
46 | 12122 * | x| 4 | N\NURT=)=HZ9FRIEHIL | SCREW 11/64X32 L=85
47 |70042 x| x| 1 | N\URT—1)—#g ARM CROSS SHAFT
48 | 70010 * | x| 1 LEARREARIL (1) ARM SHAFT CENTER BUSHING (REAR)
49 110725 | %] 1 LEhhEARILTIILE OIL PAD
50 | 10571 * | x| 1 LERhEARILIESHIL SCREW 6.75X24 L=14




LE&i, 7—1)— ARM SHAFT, MACHINE PULLEY




LE&i, 7—1)— ARM SHAFT, MACHINE PULLEY

s a = ™ c? *y =

ann%"? 4518 ﬁi
No. ; < & £ DESCRIPTION

a2}

PARTS No. 2|8 QTy
1 70008 * | % 1 L& ARM SHAFT
2 | 70662 * | * 1 | F—U—h) MACHINE PULLEY COMPLETE
3 | 27181 * | 2 | F—=)—1kHHhl SCREW M8X1.25 L=20
4 | 10577 * | * 1 J—1)—#LAl SCREW 6.75X24 L=11
8 | 10464-WH * | * 1 | BA439RILE CONNECTION BELT
9 | 10569 * | 1 ERLT—1)— ARM SHAFT CONNECTION BELT PULLEY
10 | 10574 * | * 2 | T=)—=uy ARM SHAFT CONNECTION BELT PULLEY SPRING FLANGE
11 | 10761 * | *x 1 ERNT—)—GIERDRL SET SCREW 6.75X24 L=11
12 | 10524-G * | * 1 fIEROHILIESHRL SCREW 6.75X24 L=6.5
13 | 10571-G * | 1 | koHhl SCREW 6.75X24 L=20
14 | 70047 * | * 1 ZAyk FEED DRIVING CONNECTION
16 | 10728 * | * 1 A OIL WICK
17 | 70049C * | 1 | EYEE-ZEYHLGE) FEED DRIVING ECCENTRIC FLANGE COMPLETE
18 | 70050 * | 1 | EYAHL FEED DRIVING ECCENTRIC
19 | 70049 * | * 1 | #YhLts FLANGE
20 | 11095 * | 1 | gypLzasik FRICTION PLATE
21 | 11096 * | * 2 | EYSLFRAERLESORL SCREW 3/16X40 L=11
22 | 11093 * | * 1 FIERHIL SET SCREW 3/16X32 L=105
23 | 11094 * | 1 | EHHl SCREW 3/16X32 L=10.5
24 | 2067 * | % 2 SA4F—1kHHL SCREW 11/64X40 L=6
25 | 11097 * | *x 2 | ZEYALEESAT— LINING METAL
26 | 70051 * | * 1 |iE&hL FEED DRIVING ECCENTRIC ADJUSTING DISC
27 | 11099 * | *x 1 LYV G AN SPRING
28 | 70052 * | * 1 | #ELyLy COLLAR
29 | 10639 * | * 1 FIEROHIL SET SCREW 1/4X32 L=8
30 | 10566 * | 2 | 1HRl SCREW 1/4X32 L=55
31 | 70054 * | 1 HLARR FEED REGULATING STUD
32 | 70683 * | * 1 HLARER TS SPRING
33 | 70053 * | * 1 LRIV E BUSHING
34 | 15076 * | * 1 BUEILEEYEY RETAINING SPRING
35 | 70155 * | % 1 TR T—1)— SAFETY CLUTCH PULLEY
36 | 10574 * | 1 | F=I—=uy SAFETY CLUTCH PULLEY SPRING FLANGE
37 | 10611 * | * 1 TRV T—) =i SAFETY CLUTCH PULLEY COLLAR
38 | 10612 * | % 2 | 1HAl SCREW 1/4X32 L=10.5
39 | 70153 * | * 1 TARILNT—)—HriEHa SAFETY CLUTCH LOCKING LEVER SPRING
40 | 70154 * | * 1 TR T—)—ERf Rl ADJUSTING SCREW 5/32X40 L=3.6
41 | 70169 * | * 1 | TR T—)—RIEREY STUD
42 | 10581 * | * 1 | EoHRl SCREW 7/32X32 L=7
43 | 10616 * | * 1 TARLNT—) & SAFETY CLUTCH LOCKING LEVER
44 | 10613 * | * 1 TARILVNT—)—#EEY STUD
45 | 10581 * | * 1 | EoHRhl SCREW 7/32X32 L=7
46 | 10620 * | * 1 TAJLST—)—EYEY SAFETY CLUTCH THROW-IN LATCH PIN
47 110618 * | * 1 TRV T—1)—iE#E CONNECTING LINK
48 | 10619 * | * 1 TARINT—Y)—R o5 SAFETY CLUTCH THROW-IN LATCH SPRING
49 | 10617 * | * 1 TARJLRT——INT SAFETY CLUTCH THROW-IN LATCH
50 | 70139 * | * 1 ME HOOK DRIVING SHAFT LOCK RATCHET
51 | 10639 * | x 1 RIERHRL SET SCREW 1/4X32 L=8
52 | 10766 * | * 1 | EoHRl SCREW 1/4X32 L=7
53 | 13046 * |k 1 LR HOOK DRIVING SHAFT LOCK STUD
54 | 15076 * | * 1 HLARAVEYEY STOP
55 | 13047 * | * 1 | #BLRE RS SPRING
56 | 13045 * | * 1 HLARA L E SOCKET
57 | 10568 * | % 1 BRLYLY RETAINING RING
58 | 10567 * | * 2 | EERTYLY ARM SHAFT BALL BEARING
59 | 70652 * | 1 | E8@AR7TYL T Hh5— ARM SHAFT BALL BEARING ADAPTER
60 | 23637 * | * 2 | LERTYL T HhT—1EHHRL SCREW 1/4X28 L=7.5
61 | 70651 * | 1 | £8RT7YTr—R ARM SHAFT BALL BEARING ADAPTER SLEEVE
62 | 20171 * | * 1 | TLE(D11) RUBBER CAP
63 | 50109 * | * 3 | E#RT)UT5—R1EHHRL SCREW 3/16X32 L=17




$YUtE. ¥VYUEh~ FEED DOG, FEED DRIVING ROCK SHAFT




$YUtE. ¥V~ FEED DOG, FEED DRIVING ROCK SHAFT

DRBES |I|s|#E
No. Tls & £ DESCRIPTION
PARTS No. |2 | 8 [QTY
| |
1 | 70670 x| -| 1 | &EYth FEED DOG
70681-04 | x| 1 |&EYtE 1/4 FEED DOG 1/4
2 | 70118 - x| 3 |ZEYmEiEsHIL SCREW M3X0.5 L=8
3 | 70118 x| -| 2 |ZEYtEEsHL SCREW M3X0.5 L=8
4 | 23350 * [ -] 1 [ZEYELEHRAL SCREW M3X0.5 L=75
5 | 70170 x| -1 1 |#Yxs FEED BAR
70217 - x| 1 |#EYxs FEED BAR
6 | 70128 x| x| 1 |amFx FEED LIFTING CAM FORK
7 | 70129 * x| 1 |3a0=F1EHHAL SCREW 7/32X32 L=15
8 | 10599 x| 1 [30FETvIrv— WASHER
9 |10596 x| x| 1 |aO=xFEITILL OIL FELT
10 | 10597 * [ x| 1 [a30FI7TILRESHRL SCREW 1/8X40 L=3.3
11 | 70126 * | x| 1 | ZEYLEB FEED BAR CRANK
12 | 12408 * [ x| 2 |ZEYEEBILEDHRL SCREW 6.75X24 L=7.5
13 | 10602 x| x| 1 |#EYEEEVHRL FEED BAR HINGE SCREW
14 | 10636 x | x| 1 | ZEYETEEVRLFYE NUT
15 | 70608 * [ x| 1 | %Y FEED DRIVING ROCK SHAFT
16 | 10593 x| x| 1 | ZEYshHhS—(FD) COLLAR (FRONT)
17 |1 10764 * | x| 2 [EYEHZ—(FD LEHHL SCREW 6.75X24 L=4.5
18 | 10593 x | x| 1 | ZEYshS—(8) COLLAR (REAR)
19 | 10764 * | x| 2 [ZEYEHT—(&) LHRL SCREW 6.75X24 L=4.5
20 | 70124 * [ x| 1 | ZYEEBZEGD FEED REVERSING CRANK (FRONT)
21 | 70613 x| x| 1 | EEOovRE L FEED REVERSING CRANK SCREW STUD
22 | 11185 * | x| 1 |EFOvrFE RLFYb NUT
23 | 70057 x | x| 1 |EHEOYR NEEDLE BAR ROCK FRAME CRANK CONNECTION
24 | 10728 * x| 1 A& OIL WICK
25 | 70162-A x [ x| 1 |YUYBRZERE FEED REVERSING LEVER
26 | 70160 * [ x| 1 |[PYBZEREAZIL FEED REVERSING LEVER BUSHING
27 | 70161 * | x| 1 | NVBRZAERNEHAT— COLLAR
28 | 10561 * [ x| 2 |YIVERZERNEHT—1EHIL | SCREW 11/64X32 L=6.5
29 | 70048-A * [ x| 1 |3iZOvFE HL HINGE SCREW 7.85X20 L=12
30 | 10728 * | *x 1 JH OIL WICK
31 | 11185 * | x| 1 |3EZAyRE RLEFTVE NUT
32 | 20191 x| x| 1 | RF)T Ty v— SPRING WASHER
33 | 14024 * x| 2 | ZENEAR+y/—HL SCREW 3/16X32 L=9.5
34 | 70612 x [ x| 1 | YRR ERNE FEED REVERSING LEVER SLIDE BLOCK
35 | 70611 * x| 1 | ZEREBRE QL HINGE SCREW 15/64X28 L=10
36 | 70610-A x| x| 1 |9zo504 FEED REVERSING LINK
37 | 70159 * [ x| 1 | YRR OSORT) S HMT | SPRING AND TREADLE CONNECTING LINK
38 | 70167 x| x| 1 | ERNEE QLT NUT
39 | 70158-A x| x| 1 |YMHBRROSVORT)VYT SPRING
40 | 70156 x| x| 1 |YHRZRT)UT#RL SPRING HOOK
41 | 70157 x| x| 1 |YMBRZRTIOTECTYE | NUT
42 | 70168-A * [ x| 1 |PBRRISUVERL HINGE SCREW 7.85X20
43 | 10728 * x| 1 |[EE OIL WICK
44 | 11185 * | x| 1 | UMHRZOSUIERRLT VR NUT
45 | 70609 * [ x| 1 | EYEIZEFE(R) FEED REVERSING CRANK (REAR)
46 | 35034 x| x| 2 |EVEZDHE(R) MHRL PINCH SCREW M6X1 L=20
47 | 10754 * | x| 2 | EYEKZSFEGDMHOHRL PINCH SCREW 6.75X24 L=16
48 | 10767 x| x| 1 |UIYBZEREA2/LLE SCREW 1/4X32 L=45
49 | 10718-A x| x| 2 | RAbysR—h5— COLLAR
50 | 70610-AC x| x| 1 |UBRROZ0(HE) FEED REVERSING LINK COMP.

10




hH<tE (). TEh~ HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

20

11




hH<tE (). TEh~ HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

MBS g ) =
No. s & % DESCRIPTION
PARTS No. |2 | 8 |QTY
| |
1 70141 * | * 1 REY BOBBIN
2 | 70661 x| * 1 A () HOOK COMPLETE
3 | 70151 * | * 1 NIEREAL BOBBIN CASE OPENER LEVER LINK
4 | 70145 x| * 1 A< AL (L) HOOK BUSHING (UPPER)
5 | 11176 * | * 1 A AR (L) IEHRL SCREW 7/32X32 L=5.5
6 | 70149C x| * 1 A—TFr—1 & (#) BOBBIN CASE OPENER LEVER
7 | 10727 * | * 1 JI)Lk . OIL FELT
g8 | 70150 x| * 1 F—7r—18E> BOBBIN CASE OPENER LEVER HINGE STUD
9 | 10727 x| * 1 JI )Lk ) OIL FELT
10 | 10573 % | * 1 F—T7F—1BEVIEHRL SCREW 7/32X32 L=11
11 | 11137 x| * 1 F—TFr—LTBEL AT OIL WICK VINYL TUBE
12 | 70146 % | * 1 REV—RF—TFH— BOBBIN CASE OPENER
13 | 70147 % | * 1 ol SCREW M3X0.5 L=6
14 | 70148 x| * 1 Ty v— WASHER
15 | 70152 * | * 1 FTANGT— OIL GAUGE
16 | 11131 x| * 1 ZR/(T OIL GAUGE GUIDE
17 | 25614 x| * 1 WL EmTHI— (L) HOOK SADDLE COLLAR (UPPER)
18 | 25615 * | * 1 WL E/FHS—(TF) HOOK SADDLE COLLAR (LOWER)
19 | 70143 * | = 1 W T ERTE OIL RESERVOIR SPACER
20 | 70144 * | x| 2 | AvtERFGELEHRAL SCREW 7/32X32 L=21
21 | 70142 * | = 1 h<tEH) HOOK SADDLE (RIGHT)
22 | 15092 * | * 1 VAR gt =S WACYE HOOK SADDLE GASKET
23 | 15091 * | % 1 W LEMIVI(H) OIL RESERVOIR (RIGHT)
24 | 15007 * | x| 7 | herEEEUo1EDRAL SCREW 9/64X40 L=10
25 | 25616 * | = 1 < EHFRL PINCH SCREW 15/64X28 L=32
26 | 10646 x| * 1 hvtEi1EHRL SCREW 6.75X24 L=28
27 | 10647 x x| 1 | AYEHIEHRLTYIr— | WASHER
28 | 15093 x| * 1 HERAEA AL OIL REGULATING DIAL
29 | 15094 * | * 1 oy vy O-RING
30 | 10629 * | * 1 HEAE A AL EHRl SCREW 1/8X40 L=8
31 | 10638-B * | * 1 RE¥v— HOOK DRIVING GEAR
32 | 70137 * | * 1 REROHRL SET SCREW 1/4X32 L=9
33 | 70138 % | * 1 il SCREW 1/4X32 L=8
34 | 10657-B x| * 1 INEAT— HOOK DRIVING PINION
35 | 10658 x| * 1 INEY—1EBHRL (A) SCREW 1/4X32 L=55
36 | 10767 * | % 1 INEY—1EHHR L (B) SCREW 1/4X32 L=45
37 | 15096 * | 1 HIAZIL(TF) HOOK BUSHING (LOWER)
38 | 11176 x| * 1 ARAZIL(TF) kHRL SCREW 7/32X32 L=55
39 | 10644 * | * 1 HIAZI(TF) Ty v— WASHER
40 | 10637 % | * 1 ETEYAL FEED LIFTING CAM
41 | 10658 * | = 1 ETEYHLIEDHRL SCREW 1/4X32 L=5.5
42 | 12135 * | - 1 TEA%)L (FI) HOOK DRIVING SHAFT BUSHING (FRONT)
70132 - | * 1 TEAAZ)IL(RIT) 1/16~1/4 HOOK DRIVING SHAFT BUSHING (FRONT) 1/16~1/4
70132-A - | * 1 TEA%)L (Bi) 5/16~1-1/8 |HOOK DRIVING SHAFT BUSHING (FRONT) 5/16~1-1/8
70132-B - | 1 TEAA%)L (BI) 1-3/16~ HOOK DRIVING SHAFT BUSHING (FRONT) 1-3/16~
43 | 10729 x| * 1 HIE OIL WICK
44 | 1327 * | * 1 TEIA%)LIEDHRL SCREW 5/16X24 L=13
45 | 70132 * | * 1 TEythRE A% )L (BiT) 1/16~9/16 | HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1/16~9/16
70132-A - | * 1 TEyfE A4 )L (FiT) 5/8~1-1/2 | HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 5/8~1-1/2
70132-B - | * 1 TEIREARIL (BI) 1-9/16~ HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1-9/16~
46 | 10729 * | * 1 SHS OIL WICK
47 | 10519 * | * 1 TEh R A%)IL (BI) LEHFAL | PINCH SCREW 6.75X24 L=17.5
48 | 70655 % | * 1 Tan HOOK DRIVING SHAFT
49 | 70134 L 1 TEhchEA%IL (1) HOOK DRIVING SHAFT BUSHING (MIDDLE, REAR)
50 | 10766 * | * 1 TERRREARIL () 1EHHALC | SCREW1/4X32 L=7
51 | 10593 * | * 1 TEHT— HOOK DRIVING SHAFT COLLAR
52 | 10764 * | x| 2 | Té#h>—1EHRL SCREW 6.75X24 L=45
54 | 73006 * | * 1 TEASR)L (1) EHTal SCREW 17/64X32 L=13
67 | 25623 * | * 1 TEARNT YT r—2R HOOK DRIVING SHAFT BALL BEARING ADAPTER SLEEVE
68 | 25661 x|k | 3| BEEULT1EHRL SCREW 9/64X40 L=5
69 | 10607 * | = 1 TERT T h5— HOOK DRIVING SHAFT BALL BEARING ADAPTER
70 | 10658 * | * 1 FMERDHRAL SCREW 1/4X32 L=5.5
71 | 10566 * | * 1 1EHRLC i SCREW 1/4X32 L=5.5
72 | 10567 * | * 1 TEART LY HOOK DRIVING SHAFT BALL BEARING
73 | 10608 * | * 1 BEAEYLY GROOVED RETAINING RING
74 | 25614C * | *x 1 A B TAZ— (L) | HOOK SADDLE COLLAR WITH SCREW
75 | 10637C * | x 1 ETEYAL (RRLAFE) FEED LIFTING CAM WITH SCREW

12




H<tH () / HOOK SADDLE (LEFT)




H<wtH () / HOOK SADDLE (LEFT)

Hass (2|5 |48
No. Tls & £ DESCRIPTION
PARTS No. |2 | 8 [QTY
| |
1 | 70141 - | * 1 | REY BOBBIN
2 | 70661 x| 1 |HA<@EA) HOOK COMPLETE
3 | 70151 - | 1 | ABEAL R BOBBIN CASE OPENER LEVER LINK
4 | 70145 x| 1 [A=A%L(E) HOOK BUSHING (UPPER)
5 | 11176 - x| 1 |ATAL(LE)IEDHRLE SCREW 7/32X32 L=55
6 | 70149C -|*| 1 |A—=TFF—x& R BOBBIN CASE OPENER LEVER
7 | 10727 -I*x| 1 [ZTiLk OIL FELT
8 | 70150 -|*| 1 |FA—TFFr—xEE>Y BOBBIN CASE OPENER LEVER HINGE STUD
9 | 10727 x| 1 [ZTiLk OIL FELT
10 | 10573 -|*x| 1 |#A—TF—xBEVIEHRLC | SCREW 7/32X32 L=11
11 | 11137 - | * 1 | A—TFr—xBE /4T OIL WICK VINYL TUBE
12 | 70146 -1*x| 1 |RELHY—RA—TF+— BOBBIN CASE OPENER
13 | 70147 x| 1 [iEHAL SCREW M3X0.5 L=6
14 | 70148 x| 1 [7vir— WASHER
15 | 70152 - | * 1 | AANT—=> OIL GAUGE
16 | 11131 x| 1 |ERNAT OIL GAUGE GUIDE
17 | 25614 -|*x| 1 |AvLEHGHST—(L) HOOK SADDLE COLLAR (UPPER)
18 | 25615 x| 1 |Aex&EEHEFHST—(T) HOOK SADDLE COLLAR (LOWER)
19 | 70143 -|*x| 1 |AeLrEERMAE OIL RESERVOIR SPACER
20 | 70144 -|*x| 2 |AvEEERMFEILEHRL SCREW 7/32X32 L=21
21 | 70203 - | * 1 | h<wxE(K) HOOK SADDLE (LEFT)
22 | 15092 x| 1 |AexEI—F Syt HOOK SADDLE GASKET
23 | 15521 - | * 1 | AL E/RIVI(E) OIL RESERVOIR (LEFT)
24 | 15007 x| 7 |hwxEHIVIIEDHHRL SCREW 9/64X40 L=10
25 | 25616 -x| 1 |AvtEHERL PINCH SCREW 1/64X28 L=32
26 | 10646 -|*x] 1 |AvxELEHHRL SCREW 6.75X24 =28
27 | 10647 -|*x] 1 |AvEELEDHRLTYI— WASHER
28 | 15093 - | * 1 |mEAET AV OIL REGULATING DIAL
29 | 15094 x| 1 oy O-RING
30 | 10629 - | * 1 | RS ALkl SCREW 1/8X40 L=8
31 | 10638-B - | * 1 | KR¥v— HOOK DRIVING GEAR
32 | 70137 - | * 1 | fIERDAL SET SCREW 1/4X32 L=9
33 | 70138 x| 1 [i®HHL SCREW 1/4X32 L=8
34 | 10657-B -I*| 1 [/hFr— HOOK DRIVING PINION
35 | 10658 x| 1 [/MFr—iLHl(A) SCREW 1/4X32 L=5.5
36 | 10767 -1*| 1 |[/hFr—tHRl(B) SCREW 1/4X32 L=45
37 | 15096 x| 1 [A=A%L(TF) HOOK BUSHING (LOWER)
38 | 11176 - *] 1 |ATARIL(TF)LHRAL SCREW 7/32X32 L=55
39 | 10644 x| 1 [ARAIL(T) Tyir— WASHER
40 | 25614C - | * 1 | AL EHMFHZ—(HLHE) | HOOK SADDLE COLLAR WITH SCREW

14




#A+FHK.~ TENSION BRACKET

15




#A¥FH.~ TENSION BRACKET

#Hass (2|5 |48
No. Tls & £ DESCRIPTION
PARTS No. |2 | 8 [QTY
| |
1 | 70067 x |- | 1 | 020k TENSION RELEASE PLATE
70206 - x| 1 | 020k TENSION RELEASE PLATE
2 | 10679 * |- 1 | RDPEHREEARL SCREW 3.4X36 L=2.5
10679 x| 2 | RDEHOMmEARL SCREW 3.4X36 L=2.5
3 | 70074 x| x| 1 | RPEHEY TENSION RELEASE PLUNGER
4 | 70063AC * |- | 1 |3AFH #8 TENSION BRACKET COMPLETE
70204AC - x| 1 |FFAFHKR 4 TENSION BRACKET COMPLETE
5 | 70075 * [ x| 1 | RFFHN—IR THREAD CONTROLLER COVERING PLATE
6 | 10650 x| x| 1 | RAFHN—RLEDHAL SCREW 3.4X36 L=6
7 | 10561 * [ x| 2 |1EoHRL SCREW 11/64X32 L=6.5
8 | 70076 * |- | 1 | FAFRAE (L) THREAD CONTROLLER THREAD GUIDE (UPPER)
70209 - x| 1 |FRFHRARE(E) THREAD CONTROLLER THREAD GUIDE (UPPER)
9 12113 * | x| 2 | FAFHRAEN (L) EDHALC SCREW 3.4X36 L=4
10 | 70066 x| x| 1 | RDIHEBRED (5F) TENSION RELEASE PIN (SHORT)
11 | 70207 - x| 1 | &23DEBREY(E) TENSION RELEASE PIN (LONG)
12 | 8077 * |- 2 |&FAFD TENSION DISC
8077 - x| 4 |&FEFMD TENSION DISC
13 | 3071 x|-| 1 |s—m TENSION RELEASE WASHER
3071 -|*| 2 |A&—mDm TENSION RELEASE WASHER
14 | 8078 x |- | 1 |i‘A&EL 014 TENSION SPRING ®1.4
8078 -|*x| 2 |i@A&EL O14 TENSION SPRING 1.4
15 | 143657 * |- 1 |5Fzvk RATCHET
143657 -|*x| 2 |ZFzvk RATCHET
16 | 27061 * | -| 1 |a—LybFubk REGULATING THUMB NUT
27061 x| 2 |O—Lyktubk REGULATING THUMB NUT
17 | 70210-A * [ x| 1 | SAFRARBE(CT) THREAD CONTROLLER THREAD GUIDE (LOWER)
18 | 4137 * [ x| 2 | FAFRAE(T) EDFVE NUT M4X0.7
19 | 15055 * | x| 1 | RAFHS—ZE IEHRRL | SCREW 11/64X32 L=9
20 | 70072 x |- 1 | RBIRTULY THREAD CONTROLLER SPRING
70221 -|*x| 1 | %R3IRTULT THREAD CONTROLLER SPRING
21 | 70073 x |- | 1 [R3IRTVI%= THREAD CONTROLLER SPRING STOP
70222 x| 1 | #RBIRTULT= THREAD CONTROLLER SPRING STOP
22 | 10650 * | x| 1 | RBIRT)TZIEHRL SCREW 3.4X36 L=6
23 | 70070 x | x| 1 | RAFHT—REY THREAD CONTROLLER SPRING STUD
24 | 12421 * | x| 1 | RIAFEHAST—LOHABL SCREW 11/64X32 L=4
25 | 70069 x |- | 1 | RAFEHS— THREAD CONTROLLER DISC
70069 x| 2 | RIAFEHLT— THREAD CONTROLLER DISC
26 | 70071 x |- | 1 | RAFEAITHZEY THREAD CONTROLLER STUD
70208 x| 1 | RAFEHITHZEY THREAD CONTROLLER STUD
27 | 70077 * |- | 1 | FAFRRE () THREAD CONTROLLER THREAD GUIDE (MIDDLE)
70400 - | x| 1 |sEFwREE ) THREAD CONTROLLER THREAD GUIDE (MIDDLE)
28 | 12113 * [ x| 2 | FBFRAE () LDHRLC SCREW 3.4X36 L=4
10759-A x| 1 |EARE  ~1 THREAD GUIDE  ~1
29 | 10684 - | % 1 |E&E 1-3/16~ THREAD GUIDE 1-3/16~
30 | 10685 - x| 1 |EAEBLEHRL SCREW 3.4X36 L=6.5
31 | 10760 - |*x| 1 |@EREIIILE FELT

16




SF# (/I) ./~ TENSION BRACKET (SMALL)

17




AF#x (/) .~ TENSION BRACKET (SMALL)
maEs [2|S|ue
No. Tls T £ DESCRIPTION
PARTS No. g g |ty
1 |70653 x |- 1 |FAFRCN) (#0) TENSION BRACKET COMPLETE (SMALL)
70659 x| 1 |FAFRCN) (FR) TENSION BRACKET COMPLETE (SMALL)
2 |70711 * |- 1 | RPEHL/N—Rbysi— TENSION RELEASE LEVER STOPPER
3 |11067 * [ - 1 | Rbys—Fwhk NUT
4 110545 * | x| 2 |[BAFHRON LEDHRL SCREW 11/64X32 L=14
5 |10714 x| x| 2 |SAFHRHT— TENSION BRACKET COLLAR
6 |8077 x| -| 2 |R¥#AFm TENSION DISC
8077 -|*| 4 |RFAFm TENSION DISC
8 |12048 x - 1 |iB&IEH 010 TENSION SPRING ®1.0
12048 - x| 2 |&E&EH ®10 TENSION SPRING ®1.0
9 |143657 * |- 1 |5Fzvk RATCHET
143657 -|*| 2 |5Fzvk RATCHET
10 |27061 x |- 1 |a—LykFub REGULATING THUMB NUT
27061 -1*| 2 |a—Lyk+ub REGULATING THUMB NUT
11 | 70656-01 x [ x| 1 | £BHL/NA—(X) TENSION RELEASE LEVER (LARGE)
12 | 6384 x| x| 1 | RDBERL SCREW 15/64X28
13 | 8047 * x| 1 |KBEE WAVE WASHER
14 | 70641 - x| 1 | RPBHLA—UN) TENSION RELEASE LEVER (SMALL)
15 1101443 -|*| 2 |£DEHL/AN—(N) EHIAL | SCREW 9/64X40 L=4
16 | 70658 x |- 1 | RFAFHF— THREAD GUIDE COLLAR
70658 - | x| 2 |RAFHF— THREAD GUIDE COLLAR
17 |60133 x| - | 1 |FE—AFHRENT THREAD GUIDE
60133 - x| 2 |FE—RAFHRENT THREAD GUIDE
18 | 70657 x| x| 1 | RF\AFLEE) THREAD TENSION STUD (LONG)
19 | 70642 -] 1 | RAFOLEGR THREAD TENSION STUD (SHORT)
20 | 20224 * -] 2 |$£—#F0 TENSION DISC
20224 -|*x| 4 |E—HFFD TENSION DISC
21 |20226-01 x| - | 1 |BE&EER TENSION SPRING
20226-01 - x| 2 |B&EEEH TENSION SPRING
22 20225 x| - 1 |E-—RFFVr NUT
20225 -|*x| 2 |E—HFAFFVk NUT
23 1201706 * [ x| 1 | RFAFOHEFVE NUT
24 | 37061 x [ x| 1 | REBEHLANA—(K)TvIr— |WASHER
25 |70656-01C | * | * 1 | R&BHL/N—(FH) TENSION RELFASE LEVER (LARGE) COMPLETE

18




Wz IEXR/ AR, %X PRESSER BAR SPRING, BOBBIN WINDER

39

19



A ERIR/ SR, %#%ZE_~ PRESSER BAR SPRING, BOBBIN WINDER
DRBES |I|s|#E
No. Tls & £ DESCRIPTION
PARTS No. |2 | 8 [QTY
| |

1 | 70091 * [ * | 1 | Rbys—LsN— FOOT LIFTER LIFTING LEVER LATCH HANDLE
2 | 2067 * | % | 3 | Rbws—L\—1EHRL SCREW 11/64x40 L=6

3 |70089 * | x| 1 | RbyR—H5— (L) COLLAR (UPPER)

4 |8042 x [ x| 1 | RbyN—h5—1EHHL SCREW 11/64X40 L=5

5 | 70088 x [ %] 1 | RbyR—=RTY Y FOOT LIFTER LIFTING LEVER LATCH SPRING
6 | 70090 x | x| 1 | RbvR—HS5—(TF) COLLAR (LOWER)

7 | 50287 * [ x| 1 | RbynN—hF5—1EHHL SCREW 1/8X44 L=5

8 | 70087 x [ x| 1 | RbyR—=952% FOOT LIFTER LIFTING LEVER LATCH
9 |70083C x [ x| 1 | XKBtyk FOOT LIFTER LIFTING LEVER COMP.
9-1 | 70083-01 * [ x| 1 | KB FOOT LIFTER LIFTING LEVER(1)
9-2 | 70083-02 x|[*x] 1 | KB® FOOT LIFTER LIFTING LEVER(2)
9-3 | 70083-04 x|[*x]| 1 | KB@ FOOT LIFTER LIFTING LEVER(4)
9-4 | 10599 x| x| 2 | ETuir— WASHR M6
9-5 | 28578 x| x| 2 |BTvrv— SPRING WASHR M6
9-6 | 38124 x| x| 2 | RANMFRILE SCREW,M6X1 L=25
9-7 119515 * | % 1 | EvRl PIN SCREW 1/4X28 L=9.5
9-8 | 19516 * [ x| 1 | Fvk NUT 1/4X28
9-9 | 13079C * [+ 1 | <EYA000mm)TZvo{F CHAIN(1000mm) WITH HOOK

10 | 70084 * | * 1 | XBEY PIN

11 | 70085 x|+ 1 | BZEY FOOT LIFTER LIFTING LEVER HINGE STUD
12 | 70136 * | * 1 B2 iEHRL SCREW 1/4X32 L=9

13 | 70086 x [ x| 1 | XBIEA FOOT LIFTER LIFTING LEVER SPRING
14 | 10548 * | x 1 | RKElEhkdHal SCREW 6.75X24 L=8.1

15 | 70060 x [ x| 1 | #WZBEKKIER PRESSER BAR SPRING

16 | 70061 x [ x| 1 | BREXR@EEIEH PRESSER BAR SPRING (AUXILIARY)
17 | 70094 x| x| 1 | RKiRIEFRZT Y v— WASHER

18 | 70121 * | * 1 | RiklEd=Z4Hhl SCREW 6.75X24 L=13

19 | 70062 x [ x| 1 | RirIEFAEHL SCREW 6.75X24 L=127

20 | 70101 x || 1 | $FBO—>5— BOBBIN WINDER SHAFT DRIVING ROLLER
21 | 70175 * | x| 2 | $FO—>5—1tHRL SCREW 11/64X40 L=538

22 | 70100 * [ x| 1 | RE&ESE BOBBIN WINDER SHAFT

23 | 70099 * | x| 1 | RBER BOBBIN WINDER LINK

24 | 70103 * | x| 1 | REEHERL HINGE SCREW 11/64X40 L=4

25 | 70102 * | * 1| RERER BOBBIN WINDER CONNECTING PLATE
26 | 70104 * | x| 1 | RERERERL HINGE SCREW 11/64X40 L=4

27 | 70106 x | x| 1 | RERHRLC SCREW M4X0.7 L=12

28 | 4137 x | x| 1 | RERBHHRLCTVE NUT

29 | 70107 * | x| 1 | RERAGHFRELRTIY BOBBIN WINDER CONNECTING PLATE SPRING
30 | 70110 * | % 1| REUYHERZ B BOBBIN WINDER RELEASING LEVER
31 | 70109 x | x| 1 | R&LN— BOBBIN WINDER SET LEVER

32 | 31092 Sl I 1 | R&LN—1EDHRLC SCREW M4X0.7 L=12

33 | 70108 x | x| 1 | REBLN—ZXTYLY BOBBIN WINDER SET LEVER RELEASING SPRING
34 | 70105 * [ x| 1 | REEHKLRRTIVY BOBBIN WINDER LINK RELEASING SPRING
35 | 70096 x [ x| 1 | REEHELEY STOP STUD

36 | 70097C * [ x| 1 | RBETRGE) BOBBIN WINDER BRACKET COMPLETE
37 | 12738 x| x| 1 | %$&Z20—5—Xbv/S—4#k | STOPPER PLATE

38 | 10650 * | x| 1 | £$BEO0—F—Zby/\—tRiEH1] SCREW 3.4X36 L=6

39 | 15055 * | x| 3 | RERTHREHRL SCREW 11/64X32 L=9

40 | 15055 * 1 | RERARIEDHRC SCREW 11/64X32 L=9

20




{+@ 51~ ACCESSORIES 1

21



{+/@ 51~ ACCESSORIES 1

maEs [2|S|uE
No. Tls & £ DESCRIPTION

PARTS No. g % QTY
1 |8132-A * | x| 1 | EBRE ACCESSORIES PACK
2 | N3329 * | - | 3 |#& DYX3 (#29) NEEDLE DYX3 (#29)

N3329 - | x| 6 |& DYX3 (#29) NEEDLE DYX3 (#29)
3 | 70141 x| -1 5 |AREY BOBBIN

70141 -1 x| 10 |RE> BOBBIN
4 |25649C x [ x| 1 | FoA413—45 () SCREW DRIVER COMPLETE
8 |19462 * [ x| 1 [ AHRLUF DOUBLE HEAD WRENCH
9 [11171 * | x| 3 |EVORIT MACHINE HINGE CONNECTION PLATE
10 |6052 x| x| 6 |ErP2IFIEOHKRAL MACHINE HINGE CONNECTION PLATE WOOD SCREW
11 [11169-B x| x| 3 |[EVD BED HINGE
12 | 25307 x| x| 6 |erPiEHHl BED HINGE SCREW 17/64X32
13 | 10747 x| x| 1 | RALUF (1/16 412F) WRENCH (1/16 ")
14 | 19456 [ x| 1 [ RALUF (231) WRENCH (2 mm)
15 | 19457 x [ x| 1 | ARALVF (253)) WRENCH (2.5 mm)
16 | 19458 x| x| 1 [RALUF (331) WRENCH (3 mm)
17 | 19459 x [ x| 1 [RALUF (43) WRENCH (4 mm)
18 | 19460 x| x| 1 | RALVF (53)) WRENCH (5 mm)
19 |10942 * | x| 1 | RiIE THREAD GUIDE
20 | 8125 * | x| 1 |REL OILER
21 11193 x| x| 1 |& OIL
22 |13079C * [ x| 1 [ <EY(000 mm) TvoftE CHAIN (1000 mm) WITH HOOK
24 | 10947 - x| 1 |HRXITEVr THREAD STAND

35254 x| - 1 |RiLTHEYk THREAD STAND
25 | 70171 * [ x| 1 |E=T DRIP PAN
26 | 6055 x| x| 10 |47 NAIL
30 11196 -1 x| 1 |[Evtyr TWEEZERS
31 | 8078 x| - 1 |BEERTIUT P14 TENSION SPRING @ 1.4

8078 - x| 2 |@BEERT)UT P14 TENSION SPRING ®1.4

22




{+E@ 5 2 /~ ACCESSORIES 2

23




{+E@ 5 2 /~ ACCESSORIES 2

maEs [2|S|u8
No. Tls & £ DESCRIPTION
PARTS No. g g |ty
2 70663 x| x| 1 [ RILFH—F(A) BELT GUARD (A)
3 |70664 x| x| 1 |RJILFH—K(B) BELT GUARD (B)
4 70665 x x| 1 | R)LH—FHR— BELT GUARD COVER
5 |28080 x| x| 3 [RNJLMH—F(F) (X)LHEERL | SCREW M5X0.8 L=6
6 |70215 x |+ ]| 4 [RIMHF—RIESHKRRBL WOOD SCREW
7 |70199-E * | x| 1 | RNILEA—FIRNIEDHIR BELT GUARD STAY
8 20048 x | x| 2 [RNIMF—FiRNLEDHHRIESHILC | SCREW 7/32X32 L=9.5
9 |10776 x| x| 1 [RUM—FRNLEDHIRLEDEF VS | WING NUT
10 | 70199-D * | x| 1 | RNILMA—FIRNIEDHZIR BELT GUARD SUPPORT
11 | 28076 x| x| 2 [RUM—FiRhAEHZHRIEDHRL | SCREW M6X1 L=18
12 | 10599 ¥ [ x| 2 [AUM-FELEDFHRIEDBLTYYv— | WASHER
13 | 12418 * | x| 4 [R)LMHAR—1EHRLC SCREW 13/64X32 L=9
14 | 10599 * [+ | 2 [AUM—FRLEDRIEDHRLTYS¥— | WASHER

24




RBI5E &~ PARTS AVAILABLE AT EXTRA CHARGE

¥

25




AIZE S

/~ PARTS AVAILABLE AT EXTRA CHARGE

JULHHA
naEs (2|5 |us
No. Tls & £ DESCRIPTION
PARTS No. g % QTY
1 | 70666 x| x| 1 | REBIAH SYNCHRONIZER SUPPORT
2 | 37102 ok 2 | MEBFEXZABEESVH NUT M6
5 | MB-A55 | x| 1 | VRLE A-55 (UTyFE—4M) | V-BELT A-55 (A type) (FOR CLUTCH MOTOR)
MB-A52 x| x| 1 | VALL A-52 (4—RE—4i90F) | V-BELT A-52 (A type) (FOR SERVO MOTOR i90)
6 | 70667-A x| % 1 | YV FE—L—T—1)—(AR) | CLUTCH MOTOR PULLEY (FOR V-BELT: A)
7 | 60106 x| x| 1 | h5— (U9 FE—4A) COLLAR (FOR CLUTCH MOTOR)
8 | MP66T-A | x| 1| y—RES—T——T=)—(AR)

SERVO MOTOR TAPER PULLEY (FOR V-BELT: A)

26




K— 3%/ TABLE OF GAUGE PARTS

JW-28BLA-30-3

-
- =
Y4
gt 45 (BHERAD) iz 4R Z &1k
GAUGE SIZE | NEEDLE BAR \gBREégg“RG LIFTING THROAT
T | WITHCLAWP oot PRESSERFOOT|  PLATE
x| 174 | 64 70230 70682-04 70270 70680-04
x| 5/16 | 79 70232 7068205 70272 7068005
x| 3/8 | 95 70233 70682-06 70273 70680-06
x| 172 | 127 70235 70682-08 70275 70680-08
x| 5/8 | 159 70237 70682-10 70277 7068010
3/4 | 19.1 70238 70682-11 70278 7068011
x| 1 | 254 70240 70682-14 70280 7068014
x| 1-1/4| 318 70242 70682-15 70282 7068015
x [1-1/2 | 38.1 70244 70682-17 70284 70680-17

* $%FR3F ST / OPTION AT EXTRA COST

27




HF— %~ TABLE OF GAUGE PARTS JW-28BLA-30-3

S L=
gt KU AR(E) AR(E) | T4avi—H—F
GAUGE SIZE “EED DOG BED SIDE BED SIDE FINGER
1 (LEFT) (RIGHT) GUARD
| 174 64 70681-04 70218 70224 70219-02
*| 5/16| 79 70681-05 70348 70368 70219-02
*| 3/8 | 95 70681-06 70333 70353 70219-03
k| 1/2 | 127 70681-08 70335 70355 70219-04
*| 5/8 1 159 70681-10 70337 70358 70219-04
3/4 | 19.1 70681-11 70338 70358 70219-05
x| 1 | 254 70681-14 70340 70360 70219-07
* | 1-1/4) 318 70681-15 70342 70362 70219-09
* [ 1-1/2] 381 70681-17 70344 70364 70219-09

* $BI3E3C 5 / OPTION AT EXTRA COST

28




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en

T273-0018 FIE R ftEh < ET2-13-6 -f a

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E-mail: eigyo@seiko—sewing.co.jp https://www.seiko—sewing.co.jp/

Parts No. PB13300 (0225)
Rev. 1.8



